SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dem
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvoPwr 01 AvgPwr
20 i Qe SAES SPUBIGECHBEK2PS_ PARS
Line _BPURIOUS_| INE_ABS PABS [1 Line -uum}‘i 1S_LINE_ABS. PABS

10 dBm J | 10 dbm J i

0 dBm { {‘ 0 dem J a

-10 dam ’ \ -10 dBm { T

-20 dBm J\ -20 dBm 1 [ !

SPURIOUS_LINE_ABS J | ! k "

40 dBm 1

-50 dBm f\q M -——/W\'M

-60 dem

70 dém -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49286 GHz -43.36 dBm -18.36 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 21.24 dBm -8.76 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49593 GHz -44.07 dém -31.07 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz ~16.32 dBm ~6.32 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -28.90 d&m -18.90 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -27.15 dBm -17.15 de
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -17.75 dBm -7.75 dB 5 575 GH= 2,576 GHz 1,000 MHz 2.57500 GHz -42.36 dBm 35,36 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 21.20 dBm -8.80 dB 5.576 CHz 2.595 GHz 1.000 MHz 2.57725 GHz -43.88 cBm -18.88 dB
Y
] I i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
AB CPURIRHECHYEKARS T
20 UISH‘"" Gheck PABS Zu UE%‘!‘I“TE’.”(‘Ck " ~ PA
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
4 Al
0 dBm [F | dBm "\
-10 d8m l 10 dem \ .
-20 dBm -20 dem !
SPURIOUS_LINE_ABS J \
S -30 dem
.y
-40 dem 40 dBm e
50 dam 50 cBm e
-60 dBm -60 dBm
-70 d8m -70 dBm
start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49362 GHz -34.70 dBm -9.70 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56608 GHz 7.28 dBm -22.72 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -29.34 dém -16.34 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -22.54 dBm -12.54 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -21.05 dém -11.05 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -20.55 dBm -10.55 de
2.499 GHz 2.500 GHz 100.000 kHz 2.49998 GHz -22.23 dBm -12.23 dB 5 575 GH= 2,576 GHz 1,000 MHz 257501 GHe 237,15 dbm 19,15 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50459 GHz 7.47 dBm -22.53 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67622 GHz ~34.02 dBm ~o.02 da
Y
Il we j [ £
Date 2
Sporton International Inc. (ShenZhen) Page Number . A74 of A400

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPuwr
) SPURIMMECHBEKABS PABS
imit ¢heck PABS
M U asm N " " N
20 u!slr:n-! EPURIOUS INE_ABS PABS Line I—'IIRIW IS_LINE_ABS PASS
10 dBm J 10 dém ! i
0 dem { 0 dém ’ i
-10 dam J -10 dBm , T
-20 dBm 20 dBm 1 !
SPURIOUS_[INE_ABS J \ 30 dBm
40 dam Ly Fj P
Sl 2uUImN |
60 dem 50 derm
70 derm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz || 'start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppower Abs Atimit__| Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49386 GHz -38.15 dBm -13.15 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.77 dBm -9.23 db
2,494 GHz 2.495 GHz 1.000 MHz 2,49540 GHz 32,79 dém -19.79 d& 2,570 GH= 2.571 GHz 100,000 kHz 257000 GHz “17.22 dbm oo de
2,496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -30.01 d&m -20.01 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57163 GHz -29.42 dBm -19.42 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -17.82 dém -7.82 dB 5 £75 GH= 3 576 GH= 1.000 M2 357588 GHz 35,00 dBrm 5500 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50036 GHz 20.67 dem -9.13 d& 5.576 GHz 2.505 GHz 1.000 MHz 2.67838 GHz 36.71 dBm S11.71 dB
.
)i i )

Spectru

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 25,00 dém Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
AR SPURIRIECHBIGKABS ABS
20 ghjfnit ¢heck PABS Zu uE}hic’(t‘tﬂdEk - . PA
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS, PASES

10 dem 10 dém

0 dom ’f ) Fdﬂm 'L\

10 dBm J F10 dBm l T

-20 dBm -20 dBm !

SPURIOUS_LINE_ABS }I' -30 dBm \‘

-40 dBm f 40 dBm.

-50 dg : = Y
- i 50 dem e

-60 dBm -60 dBm

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249397 GHz -36.81 dBm -11.81d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 6.65 dBm -23.35 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49573 GHz -29.18 dBm -16.18 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -23.16 dBm -13.16 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -21.24 dém -11.24 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -21.32 dbm -11.32 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -23.68 dBm -13.68 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57500 GHz ~31.61 dBm -13.61 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50213 GHz 6.64 dBm -23.36 dB 5.576 GHz 2.595 GHz 1,000 MHz 2.57608 GHz 35.38 dbm 10.38 dB
Y
i i )
Date: 2 20:52:03

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number : A75 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum

um

:%:' Spec

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 de

Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr (@1 dvgPwr
AB: SPURIIG CHYEKABS _ TABS
20 dhffit c\hp.nk ‘ ‘ PABS S Ug!;“.nrr.llide - ] ‘. A 36
Line PURIOUS INE_ABS PABS ﬂ Line p”"“ﬂ IS_LINE_ABS PAES
10 dBm \ 10 dBm i {
0 dem JJ l 0 dem l l
-10 dam J i -10 dBm J T
-20 dém 20 dBm l |
SFURIOUS_LINE_ABS J L
-40 dem f I ‘\i
-50 dBm . rak ‘L‘m
60 dem
70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2494 GHz 1,000 MH2 2.49150 GHz -44.21 dém -19.21 dB 2,565 GHz 2.570 GHz 100.000 kHz 256966 GHz 19.30 dBm -10.70 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49552 GHz -38.00 dem -25.00 d& 2.570 GHz 2571 GHz 100,000 kHz 2 57000 GHe 217,75 dbm 775 ds
2.496 GHz 2.499 GHz 1.000 MHz 249886 GHz -32.45 dém -22.45 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57210 GHz -29.85 dBm -19.85 d&
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -19.04 dBm -5.04 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57508 CHe 46 47 dBm 3347 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 19,51 dBm -10.49 dB > 576 GHz 5 555 Chs 1,000 Mz 5 27037 CHe 4151 chm T
T
I 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 2500 dém  Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr

AB CPURIRHECHYEKARS T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - . PA
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES

10 dBm 10 dBm

b dBm l[ | dBm "7\

-10 dBm l‘ 10 dBm l ‘

-20 dBm J -20 dem \ !

SPURIOUS_LINE_ABS I -30 dBm

-40 dem 40 dBm

-50 dBm : -50 dem: 5

-60 dBm -60 dBm

-70 d8m -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz || start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249385 GHz -40.56 dBm -15.56 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56579 GHz 5.40 dBm -24.60 dB
2.494 GHz 2.495 GHz 1.000 MHz 249568 GHz -32.03 dém -19.03 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -24.76 dBm -14.76 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49868 GHz -25.17 d&m -15.17 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -25.42 dBm -15.42 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -24.98 dBm -14.98 dB 5 575 GH= 2,576 GHz 1,000 MHz 257501 GHe ~34.04 dBm 5104 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50328 GHz 5.40 dBm -24.60 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67628 GHz -39.65 dBm C14.65 dB
Y
) )
Date:r 2 22:0B:12 29

Sporton International Inc. (ShenZhen) Page Number . A76 of A400

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

um

:%:' Spec

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB

Ref Level 2500 dém  Offset 15.00 de

Mode Auto Sweep

Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 cvgPwr
AB SPURIAECHBEKADS TABS
20 chjgut Gheck : PABS S UF!L""'P:”L"CK - PABE
Line _$PURIOUS_| INE_ABS PABS ﬂ ine _3PURIOUS_LINE “ff‘ PASS
10 dem “ 10 dém i‘
0 dem ’ l 0 dBm “ H
-10 dam 1 \ -10 dBm r- \ I
-20 dBm -20 dBm T L T
SPURIOUS_LINE_ABS / H'“ -30 dBm. { k
40 derm: Y 40 dem "l \
) / i ,
S0 dBm s TWM \ -50 dpm G
ot h,
-60 dBm p GBm
70 dBm: -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz (|| start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Fraquency PowerAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248903 GHz -51.21 dém -26.21 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 21.02 dBm -8.98 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49332 GHz -42.87 dém -20.87 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -22.24 dBm -12.24 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49755 GHz -35.19 dBm -25.19 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57257 GHz -34.63 dBm -24.83 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -22.35 dBm -12.35 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57688 GHz -43.20 dBm -20.20 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50060 GHz 21.49 dBm -8.51 d& >.580 GHz 2.595 GHz 1,000 MHz 2.58108 GHz -51.69 dbm -26.60 db
Y
] j i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB

Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
AB CPURIRHECHYEKARS T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - PA]
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10dem
0 dem - W dem i
-10 dem ‘ l 10 dBm ! T
-20 dBm | 20 dem ‘ |[
SPURIOUS_LINE_ABS 30 dBm %
s
-40 dem W 40 dBm ”W
50 dam ,.,:-M 50 cBm e,
e e
-60 dBm -60 dBm
-70 d8m -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Fraquency PowerAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49012 GHz -34.07 dBm -9.07 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56113 GHz 4.74 dbm -25.26 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -26.08 dBm -13.08 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -25.48 dBm -15.48 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49886 GHz -22.84 dém -12.84 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -23.50 dBm -13.59 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49993 GHz -24.63 dBm -14.63 dB 2.575 GHz 2.580 GHz 1,000 MHz 257511 GHz -29.28 dBm -16.28 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50796 GHz 4.39 dBm -25.61 dB >.580 GHz 2.595 GHz 1.000 MHz 2.58059 GHz -35.37 cBm -10.37 dB
Y
) j i
Date: 2 21:032:31
Sporton International Inc. (ShenZhen) Page Number : A77 of A400

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

:%:' Spec

um

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
AB SPURIAECHBEKADS TABS
20 ghjpit Gheck PABS 20 URIeHbE 85 PA
Line _$PURIOUS_| INE_ABS PABS ﬂ Line _SPURIOUS_LINE “R‘ PASS
10 dem - 10 dém '
0 dBm [J |\ 0 dem l l
-10 dem P( \. -10 dem ; LH ;
20 dem -20 dBm f T
SPURIOUS_LINE_ABS I \ -30 dBm. ! \
o \\. Mj J
skttt Miw«w WMM' Ml
-60 dBm
70 dBm: -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz (|| start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248757 GHz -45.35 dBm -20.35 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56941 GHz 20.75 dBm -9.25 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49553 GHz -37.97 dém -24.97 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -21.81 dBm -11.81 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49849 GHz -30.23 dém -20.23 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -32.35 dBm -22.35 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -21.08 dBm -11.08 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57604 GHz -42.55 dBm -p9.55 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50058 GHz 20.52 dBm -9.48 d& >.580 GHz 2.595 GHz 1,000 MHz 2.58018 GHz -47.88 dbm -22.88 dB
Y
Il j £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
A CPURIRHECHYEKARS T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - PA
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES

10 dem 10dem

0 dém s e e 1 q'dim s

-10 dBm i l 10 dBm \ I

-20 dBm | 20 dBm l[

SPURIOUS_LINE_ABS 30 dBm

-40 dam M -40 dBm

-50 dBm ’ -50 dem

-60 dBm -60 dBm

-70 d8m -70 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency Powerabs | auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -36.75 dBm -11.75 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56167 GHz 3.64 dBm -26.36 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49555 GHz -27.93 dém -14.93 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -26.43 dBm -16.43 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -22.41 dém -12.41 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.57126 GHz -22.64 dbm -12.84 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -26.95 dBm -16.95 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57503 GHz 230,07 dBm -17.07 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50938 GHz 3.46 dBm -26.54 dB >.580 GHz 2.595 GHz 1.000 MHz 2.58054 GHz 38,23 dbm ~13.23 dB
Y
) I i
Date: 2 21:05:08

Sporton International Inc. (ShenZhen) Page Number . A78 of A400

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
AB SPURIAECHBEKADS TABS
20 chjgut Gheck : PABS 20 URIeHbE 85 PABE
Line _$PURIOUS_| INE_ABS PABS \] Line _SPURIOUS_LINE “‘?‘ PASS
10 dBm i 10dBm 'l
0 dBm Jnl 0 dem ‘ T
10 dBm J \ -10 dBm )’ lk T
-20 dBm -20 dBm ‘ T
SPURIOUS_LINE_ABS i L f |
-40 dém i \\m 'J"J
-50 dBm - J Mg
V\ LM Fa
-60 dBm Ay
-70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz (|| start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -51.95 dBm -26.95 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56940 GHz 19.29 dBm -10.71 dB
2.490 GHz 2.496 GHz 1.000 MHz 249573 GHz -40.21 dém -27.21 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -25.19 dBm -15.19 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49876 GHz -36.25 d&m -26.25 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57129 GHz -34.67 dBm -24.67 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -24.44 dBm -14.44 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57697 GHz -43.55 dBm -20.55 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50057 GHz 19.51 dBm -10.49 dB >.580 GHz 2.595 GHz 1,000 MHz 2.58137 GHz -51.88 dbm -26.98 db
Y
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
A CPURIRHECHYEKARS T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - PA]
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES

10 dem 10dem

0 dom l } j’aﬁrﬁ”h 1

10 dBm J 10 dBm ‘ T

-20 dBm I 20 dBm l[

SPURIOUS_LINE_ABS If \ 30 dem i“

-40 dBm 40 dBm.

-50 dBm -50 dem

-60 dBm -60 dBm

-70 d8m -70 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -41.34 dBm -16.34 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56107 GHz 2.86 dBm -27.14 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49586 GHz -32.37 dBm -19.37 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -27.72 dBm -17.72 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -27.48 dém -17.48 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57144 GHz -27.67 dbm -17.67 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -27.54 dBm -17.54 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57510 GHz 233.02 dbm 20,92 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50867 GHz 2,31 dBm -27.69 dB >.580 GHz 2.595 GHz 1.000 MHz 2.58051 GHz ~42.89 dbm ~17.89 dB
Y
) j i
Date: 2 15

Sporton International Inc. (ShenZhen) Page Number : A79 of A400

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

:%:' Spectrum v

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 de
SGL Count 100/100

Mode Auto Sweep

(@1 fvgrwr
SPURIIG CHYEKABS _ PaBs
U apm
Line _§PURIOUS_LINE_ABS ﬂ pass
10 dBm {
0 dem r IH
-10 dBm [ \

-20 dBm:
-30 dBm: H” ‘ I

-40 dBm i \‘ L

@1 AvgPwr

imit ¢heck PABS
20 u!sur‘;m SPURIOUS_|LINE_ABS PABS n
10 dBm H
0 dBm jl
10 dem . f \
-20 dBm }
SPURIOUS_LINE_ABS H \

-40 dBm r ¥

-50 dBm . ,“"1@. oy J\J(h -50 dem Nj\\ﬁ o Mmﬁh

-60 dBm iy PUTTIN || (PO " e

70 dBm: -70 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248947 GHz -48.50 dBm -23.50 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 20.86 dBm -9.14 db
2.490 GHz 2.496 GHz 1.000 MHz 249336 GHz -42.75 dém -29.75 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -20.50 dBm -10.50 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -34.00 d&m -24.60 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -35.00 dBm -25.00 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -21.43 dBm -11.43 dB 2.575 GHz 2,585 GHz 1,000 MHz 2.57675 GHz -43.30 dBm -20.30 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50086 GHz 20.94 dBm -9.06 d& 5.585 GHz 2.595 GHz 1,000 MHz 2.58883 GHz -52.94 dbm -27.94 dB
Y
] I i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr

Spe

Ref Level 2500 dém Offset 15.00 dB
SGL Count 100/100
(@1 AvgPwr

Mode Auto Sweep

o CPURJRECHYEKABS_ T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - . Pa
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS, PABS
10 dem 10dem
0 dBm i fymaee l oA 1
-10 dBm T [ l -10 dBm
-20 dem } J{ L -£0 dBm 'hk ‘I
SEUpIGUS.(NE pes e VT A ([0 cem o
-40 dem M 40 dem “M-_«wﬂ___n
50 dBm— e 50 derm
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -32.97 dBm -7.97 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.55635 GHz 2.93 dbm -27.07 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -27.22 dém -14.22 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -27.46 dBm -17.46 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49873 GHz -24.29 dém -14.29 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57148 GHz -24.94 dbm -14.94 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49951 GHz -26.51 dBm -16.51 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57517 GHz -59.09 dBm 16,90 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50356 GHz 2.48 dBm -27.52 di 5.585 GHz 2.595 GHz 1,000 MHz 2.58535 GHz 45.55 dbm 20.55 dB
Y
) I i
Date: 2 21:16:39

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number 1 A80 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

um

:%:' Spec

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr .P}ﬂAngfY:-’ . _

=0 ”!’ﬂ" (*I;T\T:unm INE_ABS ::T "\ “ ulhlr:‘l.: D-Jmmknm; INE_ABS, ﬂ :-:-:-:

10 dBm | 10 dBm

0 dam H 0 dem r

-10 dam T J k -10 dBm ,J \

-20 dém ‘ { \ -20 dBm f ‘

_a&LﬁJ:J‘Ut LINE_ABS

\
A !

[ {l

-40 dBm Jmm‘— \
-50 dBm b

— \ M( le, t Py i

-60 dBm iy = gt

-70 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.48903 GHz -43.57 dBm -18.57 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56513 GHz 20.18 dém -9.82 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49376 GHz -37.58 dém -24.58 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -21.18 dBm -11.18 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49704 GHz -209.82 d&m -19.82 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -30.83 dBm -20.83 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -21.08 dBm -11.08 dB 2,575 GHz 2,585 GHz 1,000 MHz 2.57600 GHz -39.34 dbm -26.34 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50082 GHz 20.31 dBm -9.69 d& 2,585 GHz 2.595 GHz 1,000 MHz 2.58047 GHz -52.93 dbm -27.93 db
Y
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

21:1B:17

@1 AvgPwr @1 AvgPwr
A CPURJRECHYEKABS_ T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - . Pa
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS, PABS
10 dem 10dem
0 dém { o et . it - v
-10 dBm T % 0 dem ‘
-20 dBm } ‘ ||| -20 dem : ‘I
SPURIOUS_LINE_ABS J \}\’ 30 dem ]u‘ i
-40 dam =40 dBm
-50 dBm = Y
— S0 dem
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -32.07 dBm -7.07 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.55669 GHz 2.04 dbm -27.96 db
2.490 GHz 2.496 GHz 1.000 MHz 249519 GHz -28.29 dém -15.29 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -28.51 dBm -19.51 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49824 GHz -26.07 d&m -16.07 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57126 GHz -25.97 dBm -15.97 d8
2,459 GHz 2.500 GHz 300,000 kHz 2.49957 GHz -28.90 dBm -18.90 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57533 GHz 58,45 dBm -15.45 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.51405 GHz 1.51 dém -28.49 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58528 GHz ~46.85 dbm -21.85 dB
Y
) I i

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number . A81 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.00 dBm  Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 avgpwr
20 it e FAES SPURIGNECHBEKABS pARS
Bine EpurRIOUS [INE ABS PAES n Line _§PURIOUS_LINE_ABS ﬂ pags
10 dem: l 10 dBm ’
0 dBm fH\ 0 dem ‘ L
-10 dam T f \ -10 dBm T k
-20 dBm ‘ -20 dBm I ‘
‘ A /1 '
SPURIOUS_LINE_ABS ‘ -30 dBm.
-40 dem \‘ln -40 dBm f
50 dém . WA“' H“ ) 50 dem Ilﬂ mn Mh
N'\"“« JV \L ﬁ"\ﬂ M
-60 dBm e \
70 dBm: -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49017 GHz -50.41 dBm -25.41 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 19.42 dBm -10.58 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49311 GHz -44.36 dém -31.36 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -22.07 dBm -12.07 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49834 GHz -37.26 d&m -27.26 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57112 GHz -35.30 dBm -25.30 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -23.05 dBm -13.05 dB 2.575 GHz 2,585 GHz 1,000 MHz 2.57653 GHz -45.57 dBm ~32.57 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50089 GHz 18.77 dBm -11.23 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.59268 GHz -53.25 dbm -28.25 dB
Y
] j i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm  Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
A CPURJRECHYEKABS_ T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - . Pa
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS, PABS
10 dem 10dem
0 dém 0 e
[ I 1
10 dBm . [ } J(n dem
-20 dBm } Lu dBm ‘I
SPURIOUS_LINE_ABS I| l Jsu dem k
-40 dem ~40 dem M
-50 dBm: 4 -50 dem
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -38.86 dBm -13.86 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.55649 GHz 1.56 dBm -28.44 dB
2.490 GHz 2.496 GHz 1.000 MHz 249526 GHz -32.52 dBm -19.52 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -31.57 dBm -21.57 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49839 GHz -31.72 dém -21.72 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -31.68 dbm -21.68 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -30.30 dBm -20.30 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57517 GHz ~34.15 dBm 21,15 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,51323 GHz 0.54 dBm -29.46 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58535 GHz 50,16 dbm 25.16 dB
Y
) I i

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number . A82 of A400




SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

um

:%:' Spec

Ref Level 25.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 25,00 dém  Offset 15.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
AB: SPURIIG CHYEKABS _ TABS
20 ghjfnit ¢heck PABS S ngﬁmrmide PA :
Line _GPURIOUS_| INE_ABS PABS ﬂ Line _§PURIOUS_LINE_ABS, wn-enl
10 dBm 10 dBm H
0 dém jHl 0 dem H‘
10 dam ’, 'l -10 dém FJ ]
-20 dBm | ‘{J -20 dBm I !
SFURIOUS_LINE_ABS | 30 dBm j
-40 derm l\f\k 40 dBm Jﬂ
50 dbm —i %‘m ‘A"\JL 50 dem J[\ y -
™
60 dem ! M e e ool ll' Yogrperd
70 dem 70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2490 GHz 1.000 MH2 249033 GHz -50.96 dém -25.96 dB 2,550 GHz 2.570 GHz 100.000 kHz 256892 GHz 20.55 dbm -9.45 d&
2.450 GHz 24596 GHz 1.000 MHz 2.49344 GHz -43.34 dém -30.34 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -18.30 dBm -8.30 dB
2.496 GHz 2.499 GHz 1.000 MHz 249900 GHz -35.28 dém -25.28 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -33.59 dem -23.59 d8
2,499 GHz 2.500 GHz 500.000 kHz 2,49999 GHz -19.98 dém -9.38 dB 5575 CH= 2,590 GHz 1,000 MHz 57537 o= 4457 dBm 3157 db
2,500 GHz 2.520 GHz 100,000 kHz 2,50110 GHz 21.11 dem -8.89 dB 5 550 GHz 5 565 GHz 1,000 Mz 3 23405 CHe ~53.59 chm 2655 b
.
i 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 2500 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
AB CPURRIECHYEKARS_ T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - . PA]
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10 dBm:
0 dBm 1 . _1
-10 d8m [ I -1jp dem |
-20 dBm | -30 dem !
SPURIOUS_LINE_ABS J \, \
S 0 dBm "
i y :
-40 dam =40 dBm
[ "M
50 dbm - 50 dBm e
-60 dBm -60 dBm
70 dBrm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ] || Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 249049 GHz 31,35 dbm =6.30 db 2,550 GHz 2.570 GHz 100.000 kHz 2.55685 GHz 1.36 dém -28.64 db
2.490 GHz 24596 GHz 1.000 MHz 2.49598 GHz -27.81 dém -14.81 di 2.570 GHz 2.571 GHz 500.000 kHz 2.57014 GHz -27.04 dBm -17.04 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49878 GHz -25.09 dém -15.09 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57105 GHz -26.13 dBm -16.13 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49933 GHz -26.02 dBm -16.02 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57508 GHz 30,36 dBm 1795 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51418 GHz 1.39 dBm -268.51 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.£5013 GHz 5167 dim o6.87 db
Y
I J1 £

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number

: A83 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

spectrum

um

:%:' Spec

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
o SPURIAHIE CHBEKABS_ TABS
20 chjgut Gheck : PARS 20 URIeHbE 85 . PAP
Fine _BPURIOUS_|INE_ABS PABS “ Line _§PURIOUS_LINE_ABS F h“‘l
10 dBm 1 10 dBm H
0 dem JHL 0 dem H
10 dBm / \ -10 dem f \
-20 dBm i 20 dBm [ !
SPURIOUS_LINE_ABS y _30 dBm “ |
-40 dBm \‘ -40 dBm ,{ Ll
n | 14 N ﬂ
- T | 1 [ -
\ . bt
-60 dBm G A AT
70 dém -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz (|| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49021 GHz -43.89 dém -18.89 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 20.69 dBm -9.31 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49128 GHz -20.78 dém -16.78 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -19.35 dBm -9.35 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49613 GHz -30.69 d&m -20.69 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.57368 GHz -27.39 dBm -17.39 d8
2.499 GHz 2.500 GHz 500.000 kHz 2.49933 GHz -18.77 dBm -8.77 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57006 GHz -34.37 dBm -21.37 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 20.35 dBm -9.65 dB .590 GHz 2.595 GHz 1,000 MHz 2.59391 GHz -53.57 dBm -28.57 dB
Y
] ) v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
AB CPURIRHECHYEKARS T
20 d!ﬁlﬁr‘“" Gheck PABS Zu UE#‘”"’E’,”‘JCk n - Ll
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10dem
0 dBém . 0 gy - 1[
-10 dem [F }l -10 dBm |
-20 dBm | J k -30 dem L !
SPURIOUS_LINE_ABS M ‘H- 0 dem ‘M
-40 dem M 40 dBm -
-50 dBm M“‘""M -50 dem:
-60 dBm -60 dBm
-70 d8m -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency powerabs | auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249032 GHz -32.61 dBm -7.61 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55696 GHz 0.31 dBm -29.69 db
2.490 GHz 2.4965 GHz 1.000 MHz 249591 GHz -27.77 dém -14.77 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -28.10 dBm -18.10 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -25.22 dém -15.22 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57137 GHz -26.56 dbm -16.56 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49991 GHz -26.20 dBm -16.20 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57514 GHz 230,70 dBm -17.70 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51681 GHz 0.25 dBm -29.75 dB .550 GHz 2.595 GHz 1.000 MHz 2.59015 GHz 52,34 dbm 27.34 dB
Y
i i )
Date
Sporton International Inc. (ShenZhen) Page Number : A84 of A400

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dem
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr @1 avgpwr
20 it e FAES SPURIGNECHBEKABS PARS
|.r}:...! SPURIOUS_)LINE_ABS PABS n Line _SPURIOUS_LINE_ABS wn-eql
10 dem 10 dém |
0 dem [Hl 0 dBm {‘\
10 dam [ T -10 dém F‘ \
-20 dBm i ! -20 dBm i !
SPURIOUS_LINE_ABS u -30 dBm. l\l
-40 dem II | \h“ -40 dem J. |
-50 dBm — Ll 50 dem ‘Wr’v M
-60 dém II["‘-VJ\M—JMNMW AR FW’JJW
70 dBm: -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz (|| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248974 GHz -48.26 dém -23.26 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 18.73 dBm -11.27 dB
2.490 GHz 2.496 GHz 1.000 MHz 249376 GHz -40.52 dém -27.52 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -20.87 dBm -10.87 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -36.49 d&m -26.49 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -35.06 dBm -25.06 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -20.65 dBm -10.65 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57935 GHz -31.28 dBm -15.38 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50109 GHz 18.98 dBm -11.02 dB .550 GHz 2.595 GHz 1,000 MHz 2.59307 GHz -53.47 dbm -28.47 db
Y
] I i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 2500 dém  Offset 15.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
A CPURIRHECHYEKARS T
20 ghjfnit ¢heck PABS Zu uE}hML‘»‘Hde - . PA
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10dem
0 dém f" .‘,._.m\ M\
-10 dem ‘ l -10 dBm I
-20 dBm | } \ -0 dBm \ !
SPURIOUS_LINE_ABS f -80 dBm 1
-4 dam M 40 dBm J.l "“"“"%-M
50 dem " 50 dem Y
-60 dBm -60 dBm
-70 d8m -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48961 GHz -37.18 dBm -12.18.d8 2,550 GHz 2.570 GHz 100.000 kHz 2.55764 GHz -0.53 dBm -30.53 db
2.490 GHz 2.496 GHz 1.000 MHz 249600 GHz -31.89 dBm -18.89 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57004 GHz -31.38 dBm -21.38 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49805 GHz -30.62 dBm -20.62 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57116 GHz -30.53 dBm -20.53 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49953 GHz -31.02 dBm -21.02 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57524 GHz ~34.18 dBm 21,18 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.51873 GHz -0.42 dBm -30.42 dB .550 GHz 2.595 GHz 1,000 MHz 2.59033 GHz 53.23 dbm ~28.23 dB
Y
) I i

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number

. A85 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

Conducted Spurious Emission

LTE Band 7 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

heck PABS heck PABES
SPLRIOUS | INE ABS BAES SPURIOUS JINE ABS PABS
S_LINE_ABS S_LINE_ABS
. T . .
M Ao o, N M § At NP prnd s b et o
-70 dBm
-0 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -59.28 dBm -34.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 959.03788 MHz -59.02 dBm -34.02 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47426 GHz -58.17 dBm -33.17 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47230 GHz -58.12 dBm -33.12 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.99976 GHz -55.60 dBm -30,69 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.49193 GHz -55,57 dBm -30,87 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -51.96 dBm -26.96 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -51.76 dBm -26.76 db
10.000 GHz 18.000 GHz 1.000 MHz 10.00175 GHz -50.57 dBm -25.57 dB 10.000 GHz 18,000 GHz 1.000 MHz 10.00125 GHz -52,97 dBm -27.87 d&
18.000 GHz 26.000 GHz 1.000 MHz 12.81214 GHz -53.75 dBm -28.75 dBb 18.000 GHz 26,000 GHz 1.000 MHz 12.80114 GHz -53.65 dBm -28.65 dB&
—_—
{ J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
40 dB
-50 dB
..I.J.M PRI LR VR oo M..LM N MMM s
70 de -70 dBm
-80 dg -80 dBm
-00 der -90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912.01648 MHz -59.06 dBm -34.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -59.18 dBm -34.18 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.44969 GHz -58.12 dBm -33.12 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46296 GHz -58.29 dBm -33.29 d8
2,505 GHz 5.000 GHz 1.000 MHz 4.47260 GHz -55.77 dBm -30,77 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.35727 GHz -55.,50 dBm -30.60 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -49.58 dbm -24.58 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -48.55 dBm -24.55 db
10.000 GHz 18.000 GHz 1.000 MHz 16.54434 GHz -53.88 dBm -28.88 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.98875 GHz -54,00 dBm -29.00 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.70464 GHz -53.74 dBm -28.74 dBb 18.000 GHz 26,000 GHz 1.000 MHz 12.80464 GHz -53.61 dBm -28.61 dB&
\ ) J - ( Il J wa
D: 2 CT.2022 21:42:27

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number

. A86 of A400




SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

u%;" Spectrum

Ref Level 0.00 dBm Offset 15.00 dB
SGL Count 100/100

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg

Mode Auto Swesp

@1 AvgPwr

(@1 Avgpwr

Limit Gheck PARS Limit fheck PARS
.10 4dRE—HEURIOUS | INF_ARS PARS _10 dgRR—HBURIOUS JINE_ARS PAKS
20d8 -20 dBm

S_LINE_ABS S_LINE_ABS
1 1
_,.._l.ww-L | PR LYW ST U sttt MMMW gyt
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 802.80610 MHz -59.17 dBm -34.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz -59.05 dBm -34.05 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46345 GHz -58.09 dBm -33.09 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46148 GHz -58.10 dBm -33.10 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.51116 GHz -55,94 dBm -30,94 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.43760 GHz -55.70 dBm -30,70 dB&
5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -45.23 dBm -20.23 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -45.90 dBm -20.90 db
10.000 GHz 18.000 GHz 1.000 MHz 17.98925 GHz -53.98 dBm -28.98 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.99375 GHz -53.61 dBm -28.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.81414 GHz -53.78 dBm -28.78 db 18.000 GHz 26,000 GHz 1.000 MHz 19.738014 GHz -53 .42 dBm -28.42 d&
{ J L] ( )| J L]

LTE Band 7 / 10MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

(e G g &

Ref Level 0.00 dBm Offset 15.00 dB
SGL Count 100/100

Mode Auto Sweep Ref Level 0.00 dBm Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 AvgPwr

Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm

LINE_ABS

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948,85807 MHz -59.25 dBm -34.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -59.26 dBm -34.26 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46394 GHz -58.21 dBm -33.21 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47230 GHz -58.28 dBm -33.28 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.48471 GHz -55.68 dBm -30.68 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.46115 GHz -55.77 dBm -30,77 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -51.56 dbm -26.56 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -51.84 dBm -26.84 db
10.000 GHz 18,000 GHz 1.000 MHz 10.00325 GHz -53.66 dBm -28.66 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.98725 GHz -53.54 dBm -28.64 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.79264 GHz -53.62 dBm -28.62 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.79414 GHz -53.68 dBm -28.5% db
{ J J L wa
21: 21:46:56

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number 1 A87 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

@1 avgPwr @1 avgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddHE—BPURIOUS | INE ABS PARS 10 dgpR—fRURIONS JINE ABS BASS
-20 dBm
S_LINE_ABS 10US_LINE_ABS
1 PPN | o, s At o e it il
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 996.36432 MHz -59.08 dBm -34.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -58.67 dém -33.67 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46394 GHz -58.07 dBm -33.07 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47328 GHz -58.14 dBm -33.14 dB
2,595 GHz 5.000 GHz 1.000 MHz 4.49770 GHz -55.80 dBm -30.89 dB 2,595 GHz 5,000 GHz 1.000 MHz 4.51116 GHz -55.90 dBm -30.90 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -49.58 dBm -24.56 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.06124 GHz -50.58 dBm -25.58 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.98575 GHz -53.81 dBm -28.81 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.86488 GHz -53.99 dBm -28.99 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.80514 GHz -53.62 dBm -28.62 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79614 GHz -53.67 dém -28.67 d&
L J i A

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

heck PARS heck PAR
SPURIONUS | INE_ABS PARS SPURIONS | INE_ABS PABS
S_LINE_ABS _LINE_ABS
bl L
o s et e gl WD s e Ottt P gt ot
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -59.21 dBm -34.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -58.93 dBm -33.93 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46394 GHz -57.91 dBm -32.91 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47230 GHz -58.05 dBm -33.05 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.31928 GHz -55.76 dBm -30.76 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.33563 GHz -55.74 dBm -30.74 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -47.08 dBm -22.08 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -47.43 dBm -22.43 db
10.000 GHz 18.000 GHz 1.000 MHz 17.98825 GHz -53.86 dBm -28.86 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.99475 GHz -53.94 dBm -28.84 dB
18.000 GHz 26.000 GHz 1.000 MHz 192.79564 GHz -53.50 dBm -28.50 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.80064 GHz -53,57 deém -28.57 dB&
J i "4

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number : A88 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
SPLRIOUS | INE ABS BAES _10 ddRR—BBURIOUS JINE ABRS I3
-20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-40 dBm
. -50 dBm .
PTURY Ao
gt e e P " e I iAol bt oy v
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 892.62619 MHz -58.95 dBm -33.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 518.80310 MHz -59.24 dBm -34.24 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46542 GHz -58.05 dBm -33.05 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.43494 GHz -58.28 dBm -33.28 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.51212 GHz -55.78 dBm -30.78 dB 2,505 GHz 5,000 GHz 1.000 MHz 4,49577 GHz -55.,50 dBm -30.69 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -52.06 dBm -27.06 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -52,03 dBm -27.03 db
10.000 GHz 18.000 GHz 1.000 MHz 10.00375 GHz -52.51 dBm -27.51 dB 10.000 GHz 18,000 GHz 1.000 MHz 10.00375 GHz -53,90 dBm -28.80 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.80614 GHz -53.54 dBm -28.54 db 18.000 GHz 26,000 GHz 1.000 MHz 12.80014 GHz -53,57 deém -28.57 dB&

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

n

Ref Level 0.00 dBm Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

(@1 AvgPwr
heck PABS Limit ¢heck PA
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS P
-20 dBm
_LINE_ABS SPURIOUS_LINE_ABS
-40 dBm
-50 dB -50 dBm
_ _.‘.I.-""""L_,_ PR LEV SR s MJM ) T i rrateien

70 de -70 dBm

-80 dg -80 dBm

-00 der -90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.57701 MHz -58.91 dBm -33.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 939.16282 MHz -59.22 dBm -34.22 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.44821 GHz -58.22 dBm -33.22 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47377 GHz -58.20 dBm -33.20 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.48510 GHz -55.87 dBm -30,87 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.51212 GHz -55.79 dBm -30,79 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -50.60 dBm -25.60 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -51.99 dBm -26.95 db
10.000 GHz 18.000 GHz 1.000 MHz 17.88725 GHz -53.85 dBm -28.85 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.99925 GHz -53.71 dBm -28.71 dB
18.000 GHz 26.000 GHz 1.000 MHz 192.79064 GHz -53.60 dBm -28.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79464 GHz -53.59 dBm -28.59 dB
i

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number : A89 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém

SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

@1 AvgPwr

(@1 Avgpwr

Limit heck PaRS Limit fheck PARS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
et m MWM— M PR LV e
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 809.59270 MHz -58.82 dBm -33.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.76062 MHz -58.89 dBm -33.8% dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46492 GHz -58.19 dBm -33.19 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46935 GHz -58.41 dBm -33.41 d8
2,505 GHz 5.000 GHz 1.000 MHz 4.48356 GHz -55.84 dBm -30,84 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.54194 GHz -55,57 dBm -30.57 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -49.93 dbm -24.93 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -50.95 dBm -25.95 db
10.000 GHz 18.000 GHz 1.000 MHz 17.89175 GHz -54.00 dBm -29.00 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.98725 GHz -53,96 dBm -28.96 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.77814 GHz -53.68 dBm -28.68 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.80314 GHz -53.73 dBém -28.73 dB
{ 1 J L] ( )| J L]

T.2022

LTE Band

7 [ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Erm

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

P m

Ref Level 0,00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
| INE_ABS
— et s i~ e - ot bt -
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -53.68 dBm -28.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 916.37931 MHz -54,04 dBm -20.04 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.44920 GHz -53.31 dBm -28.31 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46394 GHz -53.45 dBm -28.45 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.28946 GHz -50,88 dBm -25.88 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.29187 GHz -50,98 dBm -25.98 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95455 GHz -48.39 dbm -23.39 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.90806 GHz -48.46 dBm -23.46 db
10.000 GHz 18,000 GHz 1.000 MHz 16.54434 GHz -45.07 dBm -20.07 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.98675 GHz -45,18 dBm -20.18 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.79614 GHz -44,91 dBm -19.91 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.78364 GHz -44.91 dBm -19.91 db
L J u W

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number 1 A90 of A400



SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém

SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
-20 dBm
S_LINE_ABS SPURIOUS_LINE_ABS
— AR APk B B e WV
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -53,95 dBm -28.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15982 MHz -54,07 dBm -20.07 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46689 GHz -52.97 dBm -27.97 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47181 GHz -52.85 dBm -27.85 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.30101 GHz -50,90 dBm -25,90 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.30437 GHz -50.91 dBm -25.91 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.57805 GHz -48.34 dbm -23.34 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91406 GHz -48.44 dBm -23.44 db
10.000 GHz 18.000 GHz 1.000 MHz 16.54934 GHz -45.27 dBm -20.27 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.99875 GHz -45.25 dBm -20.25 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.80514 GHz -44,95 dBm -19.95 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78814 GHz -44.84 dBm -10.84 d&
{ J L] ( )| J L]

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm

SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

heck PARS heck PAR
SPURIONUS | INE_ABS PARS SPURIONS | INE_ABS PABS
S_LINE_ABS _LINE_ABS
A B L il e e PO e _— T i e ——
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943,52574 MHz -54.08 dBm -29.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -54.20 dBm -29.20 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47082 GHz -53.51 dBm -28.51 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46591 GHz -53.33 dBm -28.33 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.31111 GHz -50,83 dBm -25.89 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.31736 GHz -50.91 dBm -25.91 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95705 GHz -48.27 dBm -23.27 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99705 GHz -48.29 dBm -23.25 db
10.000 GHz 18.000 GHz 1.000 MHz 17.89125 GHz -45.20 dBm -20.20 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.98925 GHz -45,31 dBm -20.31 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.80114 GHz -44,72 dBm -19.72 db 18.000 GHz 26,000 GHz 1.000 MHz 12.80614 GHz -44.84 dBm -10.84 d&
L )i ) 2 J 2

104:54
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pects

pectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg

Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit heck PAES Limit fheck
10 ddpR—HEURIOUS JINE ABS I3 _10 ddRR—BBURIOUS JINE ABRS
0 de -20 dBm
| INE_ABS SPURIOUS_LINE_ABS
40 dB
S0 dB
. pres .1 l' Lw“ P e M‘h-— " ._w'w‘w"m' L ek
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -58.87 dBm -33.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -59.06 dBm -34.06 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46984 GHz -58.01 dBm -33.01 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46689 GHz -58.19 dBm -33.19 d8
2,505 GHz 5.000 GHz 1.000 MHz 4.51693 GHz -55.75 dBm -30,75 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.46115 GHz -55.,55 dBm -30.65 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85705 GHz -53.12 dbm -28.12 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -50.70 dBm -25.70 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.87188 GHz -53.94 dBm -28.94 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.99175 GHz -53.91 dBm -28.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00025 GHz -53.79 dBm -28.72 db 18.000 GHz 26,000 GHz 1.000 MHz 19.78314 GHz -53 .41 dBm -28.41 d&
—_— —
)i 2 )i 2

Highest Channel / 64QAM

NA

Ref Level 0.00 dBm Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

heck
GPLIRIOUS,

PABS
INE_ABS PABS

S_LINE_ABS

L
et | N R e o,
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10185 MHz -59.23 dBm -34.23 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47181 GHz -58.27 dBm -33.27 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.51212 GHz -55.65 dBm -30,65 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -47.76 dBm -22.76 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.89025 GHz -53.81 dBm -28.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.78064 GHz -53.57 dBm -28.57 dB
il
{ L J v

NA

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 7 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul

p

p

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit §heck PAES Limit §heck
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS
LINE_ABS
I o aaal N JRPES VRV ' - MMW —
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 930.92204 MHz -59.33 dBm -34.33 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -59.15 dém -34.15 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45313 GHz -58.32 dBm -33.32dB 1.000 GHz 2,475 GHz 1.000 MHz 2.41627 GHz -58.31 dBm -33.31 dB
2,595 GHz 5.000 GHz 1.000 MHz 4,46836 GHz -55,54 dBm -30,54 dB 2,595 GHz 5,000 GHz 1.000 MHz 4,49962 GHz -55.82 dBm -30,82 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -53.11 dBm -28.11 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -51,33 dBm -26.33 db
10.000 GHz 18.000 GHz 1.000 MHz 15.86938 GHz -53.91 dBm -28.91 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.98625 GHz -53,90 dBm -28.90 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.77864 GHz -53.60 dBm -28.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.81064 GHz -53 .49 dBm -28.49 d&
—_— —
)i i )i i

Highest Channel / 64QAM

NA

Ref Level 0.00 dBm Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

heck PARS
SPURIONUS | INE_ABS PARS
S_LINE_ABS
purishser| Lot ™
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -59.14 dBm -34.14 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.44576 GHz -58.36 dBm -33.36 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.47413 GHz -55.78 dBm -30.78 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -49.33 dbm -24.33 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.88775 GHz -53.83 dBm -28.83 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.80014 GHz -53.54 dBm -28.54 db
il
{ L J v

NA

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516
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SPORTON LAB.

FCC RF Test Report

Report No. : FG20200

1C

LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul

p

pectru

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS
0 de
| INE_ABS
40 dB
S0 dB
[
Bl ittt T e . B i~ P
70 d8
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -59.30 dBm -34.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 861.11684 MHz -59.27 dBm -34.27 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47426 GHz -58.37 dBm -33.37 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45657 GHz -58.08 dBm -33.08 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.32698 GHz -55.82 dBm -30.82 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.47654 GHz -55.33 dBm -30.83 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -53.13 dbm -28.13 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -53,08 dBm -28.05 db
10.000 GHz 18.000 GHz 1.000 MHz 15.85038 GHz -53.81 dBm -28.81 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.99025 GHz -53.96 dBm -28.86 dB
18.000 GHz 26.000 GHz 1.000 MHz 192.79864 GHz -53.46 dBm -28.46 db 18.000 GHz 26,000 GHz 1.000 MHz 19.73864 GHz -53,70 dém -28.70 dB
—_— —
)i 2 )i 2

Highest Channel / 64QAM

NA

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

heck PARS
SPURIONUS | INE_ABS PARS
S_LINE_ABS
MM v PP e e o
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -59.17 dBm -34.17 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46935 GHz -58.13 dBm -33.13 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.52463 GHz -55.74 dBm -30,74 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -52.14 dBm -27.14 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.87875 GHz -53.89 dBm -28.89 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.81114 GHz -53.62 dBm -28.62 dB
i

NA

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516
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Report No. : FG202001C

LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul

p

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

p

Ref Level 0.00 dBém
SGL Count 100/100

Offset 15.00 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit §heck PaRS Limit §heck
10 48HE—HBURIOUS }INE_ABRS PARS SPURIONS LINE ARS
LINE_ABS
B B . aateatna ™ ROV Y A A B ettt
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 855.29985 MHz -53.95 dBm -28.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 930.92204 MHz -53.88 dBm -28.88 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47377 GHz -53.03 dBm -28.03 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45165 GHz -53.13 dBm -28.13 dB
2,595 GHz 5.000 GHz 1.000 MHz 4,32120 GHz -50,81 dBm -25.81 dB 2,595 GHz 5,000 GHz 1.000 MHz 4,33082 GHz -50,98 dBm -25,93 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.08964 GHz -48.48 dBm -23.48 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98305 GHz -48.45 dBm -23.45 db
10.000 GHz 18.000 GHz 1.000 MHz 17.99425 GHz -45.18 dBm -20.18 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.54834 GHz -45.22 dBm -20.22 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.80464 GHz -44.63 dBm -19.62 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79164 GHz -44,94 dBm -10,94 d&
—_— —_—
)i 2 )i 2

Highest Channel / 64QAM

NA

Ref Level 0.00 dBm Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

heck PARS
SPURIONUS | INE_ABS PARS
S_LINE_ABS
g, B L ks it — ~
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.57401 MHz -54.12 dBm -29.12 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46394 GHz -53.14 dBm -28.14 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.29716 GHz -50,95 dBm -25,95 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52556 GHz -48.48 dbm -23.48 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.98925 GHz -45.13 dBm -20.13 dB
18.000 GHz 26.000 GHz 1.000 MHz 192.77964 GHz -44,51 dBm -19.51 dB
il
{ N J v

NA

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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saronas. FCC RF Test Report

Report No. : FG202001C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0003
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =7.78 V. ; Battery End Point (BEP) =6.6 V. ; Maximum Voltage =8.96 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516
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saronas. FCC RF Test Report

Report No. : FG202001C

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 29.97 25.18 30.51 34.62
Middle CH 29.91 24.98 30.63 34.90
Highest CH 29.67 25.18 30.39 34.76
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 29.91 34.97 40.12 -
Middle CH 30.09 34.90 39.96 -
Highest CH 30.03 34.83 40.36 -
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 29.85 25.23 30.51 34.76
Middle CH 29.61 25.23 30.39 34.62
Highest CH 29.73 25.23 30.69 34.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 29.85 34.69 39.88 -
Middle CH 29.97 34.97 39.96 -
Highest CH 29.91 34.90 39.80 -
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 29.79 25.08 30.39 34.83
Middle CH 29.79 25.13 30.75 34.90
Highest CH 29.79 25.23 30.63 34.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 30.03 34.90 39.88 -
Middle CH 29.91 34.90 39.72 -
Highest CH 30.03 34.97 40.12 -
Sporton International Inc. (ShenZhen) Page Number 1 A97 of A400
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saranis. FCC RF Test Report Report No. : FG202001C

LTE Band 7C
QPSK
Lowest Channel / 10MHz+20MHz Lowest Channel / 15MHz+10MHz

trum 3 ectrum 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 19.15 dBm) ™M1[1] 18.28 dBm)
2.5049400 GHz| My 2.5069300 GHz|
20 20
= nd 26.00 dB A~ _nee 26.00 dB
/ Bui y 29.970000000 MHZ| / \ - 25.175000000 MHz
d / A Y d /
W Ji V7T Ofactor \ 83.6 0 { Q factor \\\ 99.6
\ !
o d | 0 di
iz
¥ .3 f 12
10 d r\ {H 10 d f t
204 J‘ L 20d \I
P N o P \ N /
=as v L e [ M "y R ¥
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.51495 GHz 1001 pts Span 0.0 MHz CF 2512375 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.50494 GHz 19.15 dam nd8 down 29,07 MHz ML 2.50693 GHz 18.28 dam nd8 down 25,175 WHZ
T 1 2,499905 GHz -5.98 dBm 26.00 dB TL L 2499668 GHz -8.26 dBm n 26,00 d8
T2 1 2,529875 GHz -6.70 dBm 83.6 T2 1 2.524863 GHz -8.72 dBm Q factor 99.6
L I ) - L I ) L

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz
=

(=]

Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
o MI[1] 20.71 dBm)| MI[1] 20,92 dBm)|
v 2 3400 GHz| "y 2.5293810 GHz
20 = - 20 -
P R ndB 26.00 dB A o e 26.00 dB
04 / A B A 20.910000000 MHZ, 104 A Bl TN 24.975000000 MHZ|
= Qfactor N 84.4 Y Q factor \ 101.3]
! Y /
04 ] | 04 J |
j ; 7 |
10 df I‘ - 10 d ff '\
20 d i W\’ 20 d f b
} NP ~
0 —~ , T ! R s MAAN
e e N y (e
40 df
50 d 50 d
-60 d 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 252534 GHz 20,71 dBm nd8 down 29,51 MHz ML 2.509381 GHz 20,32 dBm nd8 down 24,075 WHz
TL 1 2,520005 GHz -5.90 dBm nd8 26.00 dB TL L 2.522388 GHz -6.01 dBm nd8 26.00 dB
T2 1 2,549915 GHz -5.87 dBm Q factor B4.4 T2 1 2.547363 GHz -5.83 dBm Q factor 101.3
L U J wa L JU J L]

Highest Channel / 10MHz+20MHz Highest Channel / 15MHz+10MHz

ectrum -
Ref Level 30.00 cBm  Offset 1500 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 15,00 db & RBW 1 MHz
fo Att 30d8 SWT G.4ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
4 mili] 19.74 dBm| mili] 17.96 dBm|
20 - 2.5422830 GHZ| - 2.5545280 GHz
P A, ndB 26.00 dB| S NN S S — ngg _ 26.00 dB|
J . T 20.670000000 MHz . / Wa: T s 25.175000000 MHz
wd ] va ol M\ 85.7 10 1 ofactor |\ 101.5
hY
od t 0d
L4
] i b
BUE i T -10 di
20 d | 20 d ]\
e w ] !
£ = =y . |20 e — T
o~ e
-40d = -40 d
-50 d -50 di
60 d -60 db
CF 2.55505 GHz 1001 pts Span 60.0 MHz CF 2.557575 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,542283 GHz 19.74 dBm ndB down 28,67 MHz ML 2.554528 GHz 17.95 dém ndB down 25,175 MHz
T1 1 2539945 GHz -7.04 dBm nds 26.00 d8 TL 1 2.544888 GHz -7.82 dém ndé 26.00 d8
T2 1 2, 569615 GHz -6.18 dBm  factor B5.7 T2 1 2.570063 GHz -8.29 dBm  factor 1015
L i ) - L )i ) L
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SPORTON LAB.
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LTE Band 7C

QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

trum 3 ectrum 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.88 dBm) ™M1[1] 19.09 dBm)
M1 2.5072680 GHz 2.5047480 GHZ]
= S . 26.00 dB @ nd N 26.00 dB
w0 30.509000000 MHZ, 0d Bun~ 34.615000000 MHz
j 7 82.2 ffactar! VN 72.4
| / |
o4 : 0d T
i ¥
-10 df ‘. ‘ -10 d ‘l
204 ! 20d
/ [ "
" IR N \
F 20
A 1’ e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.515 GHz 1001 pts Span 0.0 MHz CF 2.517475 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,507268 GHz 17.88 dBm nd@ down 30.509 MHz M1 2.504748 GHz 19.89 dBm nd@ down 34,615 MHZ
T 1 2,499595 GHz -9.18 dBm 26.00 dB TL L 2,500062 GHz -5.37 dBm n 26,00 d8
T2 1 2,530105 GHz -7.57 dBm 82.2 T2 1 2.534678 GHz -5.75 dBm Q factor 72.4
L I ) - L I ) L

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

o o
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.21 dBm) ™M1[1] 18.47 dBm)
M 2.5249900 GHz M1 2.5213390 GHZ|
= nd 26.00 dB @ e, nd 26.00 dB
/ Ao B N~ 30.629000000 MHZz| { o BN e A 34.895000000 MHZ|
d =t Nt dl A -\
W / 1/ Qfactor 82.4) e \‘f V7 Qlfhcroy \\ 72.3
odi T od — E7)
o ] il
-10 + -10 d
i T
| r |
20 d { — 20 f t
| TN e ~ L |
=304y 30 dim e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,52499 GHz 18.21 dBm nd@ down 30.629 MHz M1 2.521339 GHz 18.47 dBm nd@ down 34,895 MHZ
T 1 2,519655 GHz -6.03 dBm nd8 26.00 dB TL L 2,517482 GHz -7.69 dBm nd8 26,00 d8
T2 1 2,550285 GHz -8.42 dBm Q factor B2.4 T2 1 2.552388 GHz -7.43 dBm Q factor 72.3
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Highest Channel / 15MHz+15MHz

Highest Channel / 15MHz+20MHz

ectrum -
Ref Level 30.00 cBm  Offset 1500 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 15,00 db & RBW 1MHz
fo Att 30d8 SWT G.4ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.51 dBm| mili] 19.27 dBm|
'L 2.5434320 GHz| 2.5372600 GHz
20 R P ndB 26.00 dB 20 P ndB 26.00 dB
\ ~ - 551
0 \ e AR 30.990000000 MHz wd / ™ AW 34.755000000 MHz
I, QYactor |/ 83.7] 1 Qlfactor 73.0
od \\ 0 d -
~ ; I :
BUE I'! 1 -10 di } I
20 d - L 20 d !
J l N ! [
0 dBm = BEE = y T
) A
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50 df -50 di
60 d -60 db
CF 2.555 GHz 1001 pts Span 60.0 MHz CF 2.552575 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,543432 GHz 18.51 dBm ndB down 30,39 MHz ML 2.53726 GHz 19.27 dém ndB down 34,755 MHz
TL 1 2539655 GHz -7.02 dém ndé 26.00 dB TL 1 2.535092 GHz -6.63 dBm ndé 26.00 d8
T2 1 2 570045 GHz -8.07 dBm  factor B3.7 T2 1 2.569848 GHz -7.18 dBm  factor 73.0
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